Husqvarna'
@ oV SVARTPILEN 401 2018 <2018><EU><F2303R2>

SWING ARM
49045
Pos Part Number Description Additional Text Quantity
1 90504030044 SWING ARM CPL. 1.00
2 90104032000 sleeve bushing 15.1x20x38 2.00
3 90104031000 Igus plain bearing 4.00
4 90104036000 Thrust washer 22.2x31.7x1 2.00
6 90104034001 OIL SEAL RING 25X32X7 4.00
7 90104034000 cup for radial shaft seal 4.00
8 90104046000 swingarm adjusting ring 2.00
9 90104042000 hex thrust washer 2.00
10 93013047000 Support 1.00
11 90113047000 brake hose guide 1.00
12 014580060126 SHCS ISO 14580 M6x12 2.00
13 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 2.00
14 50304040100 screw M10x1.25x50 WS10 2.00
18 28504063000 Chainguard trim 1.00
19 28504062000 Chainguard 1.00
20 0081040121 EJOT Delta PT K40x12 4.00
24 77204087000 hex nut M14x1.5 WS17 2.00
25 28504037000 swingarm bold M14x1,5 1.00
26 90204060001 HH COLLAR NUT 1.00
27 90104040100 screw M5x0.8x30 1.00




28 90504067000 WASHER CHAIN SLIDING GUARD 1.00
29 0025060166 HH collar screw M6x16 TX30 2.00
30 90604062000 chain slider bushing 2.00
31 90104070020 SLEEVE CHAIN GUARD 1.00
32 0738050502 Oval-head screw ISO 7380-M5X50 1.00
99 90104066210 CHAIN GUARD KIT 250/390 0.00




